

内蒙古兴安银铅冶炼公司检验报告单



报表日期:2023-01-01 至 2023-12-06

过磅日期	货物名称	一次编码	化验单号	检测结果				
				Pb%	Ag(g/t)	Au(g/t)	Sb%	Bi%
20230129	粗铋	01230129001	012301296724	4.89	936	1.20	77.49	1.91
20230502	粗铋	01230504003	012305042155	5.99	894	1.70	73.09	3.58
20230603	粗铋	01230604029	012306040238	5.34	1262	2.65	72.04	4.12
20230603	粗铋	01230604095	012306042602	6.47	1097	1.65	73.18	2.79
20230717	粗铋	01230718279	012307181949	8.19	1372	1.75	72.46	4.44
20230808	粗铋	01230808055	012308085479	4.13	871	1.45	80.99	2.58
20230817	粗铋	01230817005	012308171432	6.55	1256	1.65	75.49	3.10
20230817	粗铋	01230817037	012308174683	4.37	644	1.25	81.51	2.30
20230828	粗铋	01230828104	012308286108	6.94	1312	2.15	78.00	3.98
20230901	粗铋	01230901041	012309011605	4.66	780	1.25	83.05	2.00
20230923	粗铋	01230925064	012309254174	9.31	862	1.45	69.15	6.26
20230925	粗铋	01230925068	012309254177	4.75	846	0.85	78.13	2.47
20231009	粗铋	01231010089	012310101582	5.94	1061	1.35	78.85	2.82
20231101	粗铋	01231102003	012311021814	4.73	783	1.00	80.42	1.89
20231115	粗铋	01231115010	012311150905	4.67	1064	1.10	80.91	1.95